BS EN 124-1: 2015
. 27-May-2020
. 3-Jun-2020
C120

: Cheung Hing Foundry (HK) Limited
299 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T.

& il v 5 (%350 clear opening x 50(H) Double Seal ast afnole Covir & Frame

Test Results:
Lab. Sample No. V 200527MAGIP/1 \ |
Customer Sample No. = \
Size of Test Block mm
Permanent Set o
Applied Load ‘ i~

3 of Applied Test Load) KN
"Mealyred Permanent Set mm \ 0.04.
L adi\ Test w \ o

e, o
Obsegvation N

ks Width n N/

Compliance# o~ ) N Passed
Measured Mass# g ( / @; Tgi

results apply to the sample as received.
sults relate only to the items tested.

K.C.Yeung
4-Jun-2020

CHAN Leung Chor, Dennis
Laboratory Manager

Page 0
- End of report -

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




BS EN 124-1: 2015

27-May-2020

& Cheung Hing Foundry (HK) Limited
99 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T. : 3-Jun-2020
C120
sl - 450450 clear opening x 100(H) Double SealCa nholt
Test Results:
Lab. Sample No. 4 200527MAGI3P/1 N\,
Customer Sample No. - \
Size of Test Block mm N
Permanent Set

Applied Load ‘ 167
3 of Applied Test Load) )
KN
eajured Permanent Set mm {) \ 0.37.
adir.y Test W
pliec Test Load
int¢ ned for 30 sec.) kN 250.7
Obsiation \I\N
cks Width g NI
Compliance# P 7 Passed
Measured Mass# eg ( / / &: 11221?/
- o
Legend : FAC acture at co%er / grai

00 (secured according to 6.6a or 6.6¢)

990 (secured according to 6.6b)

K.C.Yeung
10-Jun-2020

CHAN Leung Chor, Dennis
Laboratory Manager

Page 1
- End of report -

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




BS EN 124-1:2015

c . Cheung Hing Foundry (HK) Limited 27-May-2020
%299 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T. + 3-Jun-2020
. CI120

& it 5 (:p.ening x 100(H) Double SeaiCa g holg,Co ver & Frame
Lab. Sample No. V 200527MAZP/1 N\,
Customer Sample No. - \
Size of Test Block mm N
Permanent Set -
Applied Load ‘ i
3 of Applied Test Load) KN
e&red Permanent Set mm 0.29.
adir 7 Test
& S
Obsesvation
ks Width
Compliance# Passed
Measured Mass# g ( / / m ig;
ot

124-1: 2015 table 5

0 (when CO<450mm)

00 (secured according to 6.6a or 6.6¢c)
200 (secured according to 6.6b)

K.C.Yeung
4-Jun-2020

CHAN Leung Chor, Dennis
Laboratory Manager

Page 1
- End of report -

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




RIERIFERE
AQUALL’

ERMANE

NO.11A&

TEL: 852467441478 FAY. 852

EMAIL: méaqti@giail.clm; §
TEST

BS EN 124-1: 2015

C Cheung Hing Foundry (HK) Limited 27-May-2020
99 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T. 3-Jun-2020
: C120

WBescridli - 550950 clear op.ening X 150(H) Double Seal Casror 1

Test Results:
Lab. Sample No. \[ 200527MA3P/1
Customer Sample No. = \
Size of Test Block mm 2
Permanent Set -
Applied Load ‘ -
(2/3 of Applied Test Load) KN

eNred Permanent Set mm b

adi* Test

& e -
Obsejvation

ks Width mm -
Compliance# ’ Passed
Measured Mass# g / / &:;:187 47 85
b/

GN 124-1:2015 table 5

2 IS
2
5 &

J /100 or CO

0 (when CO<450mm)

00 (secured according to 6.6a or 6.6¢)
200 (secured according to 6.6b)

4-Jun-2020

CHAN Leung Chor, Dennis
Laboratory Manager

Page 1
- End of report -

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




237

TEST

BS EN 124-1: 2015
1-Aug-2020
. 5-Aug-2020
. C120

. Cheung Hing Foundry (HK) Limited
99 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T.

Wllscri &0 clear opening x 100(H) Double Seal Cas ole,Co'er & Frame
Test Results: 'O
Lab. Sample No. /" 200801MAIP/L N\
Customer Sample No. “ \
Size of Test Block mm 250 N
Permanent Set -

Applied Load 34
(2/3 of Applied Test Load) kN :
ealyred Permanent Set mm 0.21

di& Test
Al plied Test Load

imired for 30 sec.) KN 1267
Obser ation \

s Width mm

Compliance# Passed
Measured Mass# g / / &: :3;;

LEE Mei Yee, Julia (Managing Director)
CHAN Leung Chor, Dennis (Laboratory Manager)

K.C.Yeung
5-Aug-2020

1
- End of report -

Page

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




§b‘SULT LIMITED

i, PING CHE ROAD, FANLING, N.T., HONG KO}

BS EN 124-1: 2015

25-Aug-2020
1 5-Sep-2020
. CI120

: Cheung Hing Foundry (HK) Limited
99 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T.

: g i . UW&0 clear opening x 150(H) Double Seal Cas ole:Co'er & Frame
Test Results: ,O
Lab. Sample No. V 200825MIAIP/T N\,
Customer Sample No. - \
Size of Test Block mm N
Permanent Set %
Applied Load ‘ 167

of Applied Test Load) KN
e&red Permanent Set mm \ 0.54

di* Test w \ =

pliec Test Load

ainlifed for 30 sec.) kN 250.7
Obses vation

ks Width
Compliance# - Passed
Measured Mass# g ( / & ?1:‘2‘2;?

i

€00 (secured according to 6.6a or 6.6¢)
290 (secured according to 6.6b)

LEE Mei Yee, Julia (Managing Director)
CHAN Leung Chor, Dennis (Laboratory Manager)

K.C.Yeung
7-Sep-2020

1
- End of report -

Page

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




BS EN 124-1: 2015

25-Sep-2020
© 5-0ct-2020
. CI20

: Cheung Hing Foundry (HK) Limited
299 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T.

: 8 i : clear opening x 100(H) Double Seal Cas ole,Co'er & Frame
Test Results:
Lab. Sample No. \[ 200925MAIP/1 N\
Customer Sample No. = \
Size of Test Block mm gg N
Permanent Set -

Applied Load ‘ 83
(2/3 of Applied Test Load) KN 2

red Permanent Set mm 4 033

dinr Test
5 ai]rllec :;tfif ;g sec.) * -
Obser ation
s Width mm R ¥
Compliance# Passed
Measured Mass# g / / me: ;195; '18
v .

JO (secured according to 6.6a or 6.6¢)
(200 (secured according to 6.6b)

LEE Mei Yee, Julia (Managing Director)
CHAN Leung Chor, Dennis (Laboratory Manager)

K.C.Yeung
5-Oct-2020

1
- End of report -

Page

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




EST ONa*SULT LIMITED
Y

i, PING CHE ROAD, FANLING, N.T., HONG KOb

BS EN 124-1: 2015

25-Sep-2020
1 5-Oct-2020
. CI120

nFescridti - 675%.65 clear opening x 150(H) Double SealCa 3
Test Results: D
Lab. Sample No. \[ 200925MA2P/1
Customer Sample No. - \
Size of Test Block mm N

. Cheung Hing Foundry (HK) Limited
%299 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T.

Permanent Set

Applied Load ‘ (67.
(2/3 of Applied Test Load) kN

eaqured Permanent Set mm A 0.26

di‘ Test

=
Obser/ation
i‘wmn mm o > Z
Compliance# Passed
Measured Mass# g / / &: ﬁzg

ok

b) For¢la 3 V0 (secured according to 6.6a or 6.6¢)
200 (secured according to 6.6b)

is not covered under the HOKLA
d 3'ze of loading block were p

K.C.Yeung
5-Oct-2020

LEE Mei Yee, Julia (Managing Director)
CHAN Leung Chor, Dennis (Laboratory Manager)

Page 1
- End of report -

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




m& & AR 8 JE #7335 33, On Kui Street, Fanling, Hong Kong.  Tel: 2677 2138
FHERB B Z2H29A%8  29A, On Chuen Street, Fanling, Hong Kong. Fax: 2677 0351

RE LTD. E-maji cagico@netvigator.com  Website: www.castco.com.hk

& Loadi st of Manhole Covers, Gully Gratings & Kerb Overflow Weirs

o BS 24 : 1994, C1. 8 (AMD 8587)]

P ofiissue : 20-10-2006

of 1 page

N Castco LRN : DP260925-0624 MISCEL

N’

ient Ref. No.: --

Sample description :

ng x 65 Height Iron Double Seal Manhole Cover & Fr z_m : 9
Laboratory Test Result C q 4\ C
Date Received: 25-09-2006 ﬂ \ Date d: 30-09-2006 D / \l/
S— /ﬁﬁﬁkﬁob of the (est load
4 i / w easurement of permanent set (Test load E&%a 30 sec.) V
Specimen Specimen Clear est Q% Tmanent Permanent Load o2ding \
No. Description opening block st set test applied test Observation

b (mm) (mm) pplie result (kN) result

N/V

No visible fracture. 2

(When secured according to*/.8a or 7.8c)

¢) For class C250 up to F900; .% , OR 1mm max.

(When secured according to 7.8b) _
ppr: ved signatory : /

D e D) AN\ WL

550sq.65H Double Seal-(A

~/

-

Checked by :

Form No. : STL Manhole_EN124_T dd16/03/2004 *A = 2 » m — |—- Item no. DP/042 mﬂmm‘—; Omo~
C.Eng., MHKIE MICE
Engineer

This laboratory is accredited by the Hong Kong Laboratory Accreditation Scheme (HOKLAS)
of accreditation. The copy right of this report is owned by Castco Testing Centre Ltd. It may no




A.m_.n mq mwm .ﬂuwﬂ B nT q &AM S R JE B335 33 On Kui Street, Fanling, Hong Kong.  Tel : 2677 2138 -.-“
CASTCO j

A BN HRZ2H29A%  29A, On Chuen Street, Fanling, Hong Kong. Fax: 2677 0351
O>m.—.00 TESTIN RE LTD. & B%ammmwmmmmw%maﬁooa Website: www.castco.com.hk

Mass Dste ation /& 1 st of Manhole Covers, Gully Gratings & Kerb Overflow Weirs
[Testedio BS 4:1994, CI. 8 (AMD 8587)]

) Castco LRN : DP260925-0625 MISCEL

Sample description :

Laboratory Test Result V < c
Date Received: 25-09-2006 : D \l/

st load V
oma mai mon 30 s
Specimen Specimen Clear Permanent roma
No. Description opening block set test applied est Observation
result (kN) result

\V (mm) (mm)
S l\ = - - Passed N/V

egend : C - Fracture at cover  FF -
3. Tes relate only to the specimen

No visible fracture. 2 Table 8.

4.. At client's request, measurement of p
(When secured according to wm or 7.8¢c)
¢) For class C250 up to F900; — § 3
When secured according to 7.8b)

550sq.125H Double Seal-(

Checked by :

Form No. : STL Manhole_EN124_T dd16/03/2004 x . Z g m _ l_l D Item no. DP/0421

ppr¢ ved signatory :

~ KEITH CHOI
C.Eng., MHKIE MICE

Laboratory Engineer

This laboratory is accredited by the Hong Kong Laboratory Accreditation Scheme (HOKLAS)
of accreditation. The copy right of this report is owned by Castco Testing Centre Ltd. It may not cept with prior written approval of the issuing laboratory.
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